

Product	Active substance	Presentation	Indication	Product Category	Channel
EMB Fatol	Ethambutol dihydrochloride	• POI 1g/10ml • TAB 100mg • FCT 400, 500 mg	Treatment of several forms and stages of tuberculosis	Anti-infectives	Rx
Eremfat	Rifampicin	• GRA 1.2g/60ml • POI 300, 600mg • FCT 150, 300, 450, 600	Tuberculosis therapy , combination treatment of leprosy, prophylaxis for meningococcal meningitis, treatment of infections caused by nontuberculous mycobacteria	Anti-infectives	Rx
Isozid	Isoniazid	• TAB 50, 100, 200 mg • POI 500mg	During Chemotherapy, -prophylaxis and -prevention for / of tuberculosis	Anti-infectives	Rx
Isozidcomp	Isoniazid / pyridoxine	• TAB 100mg / 20mg • FCT 200mg /40 mg, 300mg/60mg	Chemotherapy, -prophylaxis and -prevention for / of Tuberculosis	Anti-infectives	Rx
PAS-Fatol	Sodium aminosalicylate dihydrate	• POI 13.49g	Chemotherapy for tuberculosis, caused by mycobacterium tuberculosis and mycobacterium bovis.	Anti-infectives	Rx
Peteha	Protonamide	• FCT 250mg	Treatment of tuberculosis, leprosy and diseases caused by so-called ubiquitous (atypical) mycobacteria	Anti-infectives	Rx
Pyrafat	Pyrazinamide	• FCT 500mg • TAB 500mg	Combination therapy for all types of tuberculosis, caused by mycobacterium tuberculosis, mycobacterium africanum, or mycobacterium microti.	Anti-infectives	Rx
Terizidon	Terizidone	• CAP 250mg	Treatment of tuberculosis caused by mycobacterium tuberculosis	Anti-infectives	Rx
Vancomycin Enterocaps	Vancomycin hydrochloride	• CAP 250 mg	Treatment of certain types of bowel inflammation: Antibiotic-associated pseudo-membranous enterocolitis and staphylococcal enterocolitis	Anti-infectives	Rx
Vancomycin iV	Vancomycin Hydrochloride	• POI 500, 1000mg	Staphylococcal Infections, Septicaemia, Osteomyelitis, Enterocolitis and other	Anti-infectives	Rx
Aldactone	Spirolactone	• FCT 25, 50mg • CAP 100mg	Primary hyperaldosteronism, oedema and/or ascites in disorders associated with secondary hyperaldosteronism	Cardiovascular	Rx
Aldactone inj	Potassium canrenoate	• POI 200mg/10ml	Primary hyperaldosteronism, oedema and/or ascites in disorders associated with secondary hyperaldosteronism	Cardiovascular	Rx
ISMO	Isosorbide mononitrate	• TAB 20 • FCT 40mg Retard	Treatment and prophylaxis angina pectoris and as adjunctive therapy in congestive heart failure	Cardiovascular	Rx
Lanitop	Methyldigoxin	• TAB 0.05, 0.1, 0.15 mg	Congestive heart failure and cardiac arrhythmia	Cardiovascular	Rx
Aloe vera Gel Dr. Storz	Aloe vera 97.5%	100ml, 200ml, 500ml	Itching relief, external treatment of insect bites and skin care	Dermatology	OTC
Bemon	Betamethasone valerate	• OIN 1.22 mg/g • CRE 1.22 mg/g	Inflammatory, allergic and itching skin disorders	Dermatology	Rx
DAPSON-Fatol	Diaminodiphenyl sulfone	• TAB 50mg	Treatment of vesiculobullous dermatoses, chronic rheumatoid arthritis, leprosy	Dermatology	Rx
Hepathromb	Heparin sodium	• CRE 30 000 I.E., 60 000 I.E.	Acute swelling, superficial phlebitis	Dermatology	OTC
Mykundex	Nystatin	• OIN/OIO 200mg/g • SUS 100000 I.E./ml	Treatment of infections caused by nystatin-sensitive yeasts fungi	Dermatology	OTC
Vagantin	Methanthelium bromide	• FCT 50mg	Treatment of persistent, excessive, idiopathic primary hyperhidrosis axillaris	Dermatology	Rx
Elacutan	Urea	• OIN 50, 100, 150g	Treatment of Neurodermatitis	Dermatology	OTC
Aquamax	Paraffin	• CRE 100g, 500g • SLW 250g	Use in eczema, psoriasis and other dry skin conditions	Dermatology	OTC
Leioderm P	Hydroxyquinoline Sulfate, Prednisolone Sesquihydrate	• CRE 10, 30, 100g	Skin Infections	Dermatology	Rx
Locacorten Vioform	Flumetasone Pivalate, Clioquinol	• PST 125, 50, 2x50g	Seborrhea, Atopic Dermatitis amongst other derma indications	Dermatology	Rx
Staurodorm	Flurazepam	• TAB 27.42mg	Short term treatment of sleep disorders	Niche Therapy - Neurology	Rx
Ledermix	Demeclocycline hydrochloride	• PAO 30mg/g 10mg/g	Emergency management of pulpitis in partial or total acute, non-purulent pulpitis until later regular treatment	Niche Therapy - Dental	Rx
Cholecysmon	Dry extract of cattle gall bladder	• TAB	Treatment of Indigestion after fatty foods	Niche Therapy - Gastroenterology	OTC
Ostac	Clodronate disodium tetrahydrate	• FCT 520mg	Osteolytic lesions, hypercalcemia and bone pain; Maintenance of clinically acceptable serum calcium levels	Niche Therapy - Onkology	Rx
Hylase	Hyaluronidase	• INJ 150, 300, 1500 I.E./vial	Ophthalmic surgery	Niche Therapy - Ophthalmology	Rx
Prialt	Ziconotide	• POI 100mcg / 1ml ; 100mcg / 5ml	For treatment of severe, chronic pain in adults who require intrathecal (IT) analgesia	Niche Therapy - Pain	Rx
Robinul	Glycopyrronium bromide	• POI 0.2 mg/Vial	Use as a preoperative antimuscarinic to reduce salivary, tracheobronchial, and pharyngeal secretions; to reduce the volume and free acidity of gastric secretions; and to block cardiac vagal inhibitory reflexes during induction of anesthesia and intubation	Niche Therapy - Respiratory	Rx
Lederlon	Triamcinolone hexacetonide	• POI 20 mg/ml	Rheumatoid arthritis and osteoarthritis	Niche Therapy - Rheumatology	Rx
K.H.3	DMAE, choline, ginkgo, ginseng, pantothenic acid (B5)	• CAP	Nutritional supplement for physical and mental fitness	Niche Therapy - Supplement	OTC